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Ref # Part Number DescriptionQty
1 218152 Nut - Hex M61
2 218352 Screw - Tapping M4 x 101
3 218143 Housing - Sprocket1

218144 Housing - Sprocket/Autosharp1
4 218353 Screw - Tapping M3.5 x 102
5 216132 Grinder/Knob Assembly1
6 218420 Retaining Ring - S-111
7 218421 Sprocket1
8 218422 Side Plate - Sprocket1
9 218423 Screw - Guide Bar1
10 218424 Screw - Tapping M4 x 142
11 218475 Protector - Guide Bar1
12 218426 Nut - Guide Bar Adjustment1
13 120044 Nut - Hex M5 Lock1
14 218425 Screw - Phil. Pan1
15 218476 Screw - Tapping M4 x 123
16 218427 Plate - Flex1
17 218428 Screw - Tapping M4 x 187
18 218477 Screw - Tapping M5-351
19 218429 Nut - Hex M61
20 218430 Frame1
21 218431 Bearing - Ball1
22 218432 Collar1
23 218433 Gear Assembly - Final1
24 218434 Bearing - Oilless1
25 218435 Plate - Flex1
26 218436 Stop Plate - Brake2
26 218715 Stop Plate - Brake2
27 218437 Guard - Hand1
28 218438 Sprina - Coil1
29 218439 Holder - Lock Pin/Spring1
30 218440 Pin - Lock1
31 218441 Bushing - Bar Bolt1
32 218442 Gear Assembly - Middle1
33 218443 Collar - Gear1
34 218446 Cap - Oil1
35 218447 Pump Assembly - Oil1
36 218445 Switch - Micro/Brake1
37 218444 Switch - Trigger1
38 218448 Screw - Tapping M4 x 102
39 218449 Clamp - Cord1
40 218450 Holder - Cord1
41 218451 Cord Assembly1

218452 Cord Assembly1
42 218477 Screw - Tapping M5 x 354
43 218459 Bolt - Guide Bar1
43 218714 Bolt - Guide Bar1
44 218460 Catcher - Chain1
45 218458 Screw - Tapping M4 x 184
46 218457 Band Assembly - Brake1
47 218453 Screw - Tapping M4 x 141
48 218456 Guide Plate - Brake1
49 218455 Screw - Tapping M4 x 82
50 Frame1
50 218716 Frame1
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51 218461 Bearing - Ball1
52 218462 Collar1
53 218463 Drum Assembly - Brake1

Drum Assembly - Brake1
54 218465 Bearing - Ball1
55 218466 Screw - Tapping M5 x 502

218467 Screw - Tapping M5 x 652
56 218468 Coil Assembly - Field1

218469 Coil Assembly - Field1
57 218470 Housing - Motor1

218471 Housing - Motor1
58 218472 Holder Assembly - Brush2
59 218453 Screw - Tapping M4 x 142
60 218473 Cover - End1

218474 Cover - End1
61 218133 Plate - Name EM10E1

218134 Plate - Name EM12E1
218135 Plate - Name EM12AE1
218136 Plate - Name EM14E1
218137 Plate - Name EM14AE1
218568 Plate - Name EM16E1

62 218138-01 Plate - Name/Instr EM10E1
218139-01 Plate - Name/Instr EM12E1
218140 Plate - Name/Instr EM12AE1
218141-01 Plate - Name/Instr EM14E1
218142 Plate - Name/Instr EM14AE1
218569-01 Plate - Name/Instr EM16E1
219294 Plate - Name/Instr E.B. 141
219297 Plate - Name/Instr E.R. 161

63 219058 Label - Safety1
64 217901 Label - Warning1
65 219102 Label - Chain Brake1
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Ref # Part Number DescriptionQty
214233 Guide Bar - MP  Used on model EM 10E
214923-12 Saw Chain - MP 370GLX  Used on model EM 10E
214234 Guide Bar - MP  Used on model EM 12E
214921-12 Saw Chain - MP 370GLX  Used on model EM 12E
214235 Guide Bar - MP  Used on models EM 14E and EB 14
214919-12 Saw Chain - MP 370GLX  Used on models EM 14E 

and EB 14

214236 Guide Bar - MP  Used on models EM 16K & EB 16
214925-12 Saw Chain - MP 370GLX  Used on models EM 16K & 

EB 16
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